



Medication options

AVOID opioids and quinine

* If RLS symptoms occur during HD, give medication prior to HD

- For intermittent RLS**, [levodopa/carbidopa](#) (Sinemet®) 100/25 mg tablet – ½ tablet PO HS*, titrate Q3-7days to effect up to 200/50 mg PO HS*. If patient awakens in the middle of the night with RLS, use CR formulation. (levodopa doses ≥200 mg may increase risk of augmentation)
- For daily RLS**, dopamine agonists
 - Compared to levodopa, decreased risk of augmentation but increased incidence of hypotension and nausea. Caution re sleep attack (driving is not recommended).
 - ropinirole** 0.25 mg PO 2 hours prior to HS*; increase by 0.25 mg PO Q7days to effect up to a maximum of 4 mg/day (PREFERRED)
 - pramipexole** 0.125 mg PO 2 hours prior to HS*; may increase by 0.125 mg PO Q7days to effect up to a maximum of 0.75 mg/day
- If ineffective with dopaminergic agent or RLS with painful neuropathy**,
 - [gabapentin](#) 100 mg po HS*; titrate by 100 mg Q7days to a maximum of 300 mg PO HS*
 - [pregabalin](#) 25 mg po HS*; titrate by 25 mg Q7days to a maximum of 75 mg PO HS*

Refractory symptoms

- Benzodiazepines
 - Preferably avoid secondary to potential for sleep dependency, questionable efficacy and adverse effects due to clonazepam's long half-life. If severe insomnia, refer to Insomnia Treatment Algorithm
 - [clonazepam](#) 0.5 mg PO HS*, titrate by 0.5 mg Q7days to a maximum of 2 mg po HS
 - clonidine 0.05 mg po HS if patient is not hypotensive